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HANGZHOU ZHONGZHI INDUSTRY CO., LTD 
ROOM 608-610 PACIFIC PLAZA,DONGNING ROAD,JIANGGAN DISTRICT,HANGZHOU,ZHEJIANG 
PROVINCE,CHINA.310017 
 
The following sample(s) was/were submitted and identified on behalf of the client as: 
 
Sample Description : One knitted socks in black  
Sample Receiving Date : Mar 15, 2019 
Test Performing Period : Mar 15, 2019 - Mar 19, 2019 
Test Performed : Selected tests as requested by applicant. 
 
  *  *  *  * 
 
Test Result(s) : Please refer to the next page(s). 
 
 
 
 
 
Signed for and on behalf of  
SGS-CSTC Standards Technical  
Services Co., Ltd. HangZhou Branch 
 

 
 

 
_____________________  
Jack Zhang (Account Executive) 
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Test Result: 
 
 
Fibre Content 
(ISO/TR 11827: 2012& ISO 1833-2: 2006; based on moisture regain weight) 
 
 Overall  
Polyamide (%) 47.4  
Polyester (%) 42.4  
Elastane (%) 10.2  
Remark: Inclusive of elastic 
 
 
Note: 
- Based on Annex IX to Regulation (EU) No 1007/2011, Moisture regain of Polyamide: 5.75%, Polyester: 1.50%, 
Elastane: 1.50%. 
 
 

 
Sample Photo 

 
 

*** End of Report *** 
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